Page 1 of 14

PS33 Chain Saw UT-10819

Accessories

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

.A......_
u“”---“
aw
O =

L

" i---._

‘_.......u

e ﬁ”v._ﬂ_uv

,
| p—

s

{ ] 4_1---A_

-

N
,‘.L_---.w_

{

A_ ---,A_
S
“-___.

ko

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819 Page 2 of 14
Accessories
Ref#  Part Number Qty S/P/F  Description
PT12371MD 1 Guide Bar 12" (Power Tip) (3/8")
H1N7245AH 1 Chain 12" (3/8")
PT14371MD 1 /P Guide Bar 14" (Power Tip) (3/8")
HIN7252AH 1 S  Chain 14" (3/8")
PT16371MD 1 /P Guide Bar 16" (Power Tip) (3/8")
HIN7256AH 1 S Chain 16" (3/8")
PT18371MD 1 /P Guide Bar 18" (Power Tip) (3/8")
HIN7262AH 1 S Chain 18" (3/8")
PS24823 1 /P Sealant Silicon
UP06561 1 S/P  Rubber tubing (10"
09207 1 /P Wrench - Combination
18416 1 Digital Tachometer
18453 1 /P Grease, Multi-purpose
94194 1 /P Compression Tester
UP07160 1 S/P  Bit, Torx T27
UP04562 1 S/IP  Carry Case
UP06732 1 S/P Bumper Spike Kit

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 3 of 14

PS33 Chain Saw UT-10819

Carburetor - Muffler - Air Filter

L

.a.
: \Amw_\m\_
s -5
//V\\\ ;/.{AWAW; / \\\
S\
m _\M/ /,\\V. ,@% WHMW
~ L& Y
- //”. &.7 \H - V\
//\..HHH/ W/ N ,“Wv . _ .s.w ;@
AM,, N =K
\\ . r — /y
@ m&,vv \ ¢
© y
o N .
AN
m/,”"”mw, MM < “”_M \
AA WWWWMWQW v. Vv ) Vmwywa
V! \Wm@wwwx (o
RIS
S/ e

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819 Page 4 of 14
Carburetor - Muffler - Air Filter
Ref#  Part Number Qty S/P/F  Description
1 UP06752 1 S/P  Muffler Kit Includes items 2-7
2 UP04183 1 S  Muffler Gasket
3 UP04049 3 S/P  Screw-Square Hd.
4  UP04059 3 S/P Nut-Locking Hex (10-32) Torque Specs
50-60 In/Lbs; 5.6-6.7 Nm
5 UP04203 1 S  Screen, Spark
6 UP04204 1 S/P  Deflector, Muffler
7 UP04244 1 S/P  Screw (8-32 x .312)
8 A09159 1 S  Carburetor Assembly Includes items 9-10
9 UP04094 1 S  Carburetor Gasket
10 UP04217 2 S  Flange Nut (10-24) Torque Specs 30-40
In/Lbs; 3.4-4.5 Nm
11  UP04230 1 S  Throttle Wire
12 UP04184 1 S/IP  Gasket, Heat Dam
13 UP04173 1 S Heat Dam
14 UPO4191 1 S  Seal, Heat Dam
15 UP04084 2 S/P  Screw, Truss Hd. Taptite (10-24 x 7/8")
Torque Specs 45-55 In/Lbs; 5.0-6.2 Nm
16 UP04189 2 S  Screw, Carburetor
17 UP04211 1 S  Fuel Line (Tank to Carburetor 8 1/2")
18 UP04209 1 S/P  Fuel Line (Carburetor to Purge Bulb 4")
19 UP04171 1 S  Carburetor Grommet
UP06753 1 S/P  Air Filter Kit Includes items 20-22
20 UP04533 1 S  Air Filter Cover
21  UP04208 1 S  Pre Filter (In engine housing)
22  UP04235 2 S  Screw-Slotted Pan Hd. (8-16 x 5/8") Torque
Specs 15-20 In/Lbs; 1.7-2.3 Nm
23 UP04213 1 S Rod, Choke
24  UP04178 1 S  Air Filter Plate
25 UP04227 1 S  Spring Clip (Choke Rod)

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 5 of 14

PS33 Chain Saw UT-10819

Clutch - Hand Guard - Drive Case Cover

me-\

i

_WE@V.

N w et Nvm ﬁpm/,,/ -
/M%HH.,. . A\AMA ,wmmmzm._m ) NV“ “
4 1//.”lm z ! m..ﬂmmm, v\/vw.i i
g ,YUW N muo o= ,"mw R
2 8 mmmw 2 Nww&ﬁ“-
o~ \A K A _ WNM \
¢ % Hﬂm y | m
. WA
,,,,,VJ
e @
N AN
Am ,..H/w
\
\ ,

S \
ﬁﬂlllll\\\

Mo

e

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819
Clutch - Hand Guard - Drive Case Cover

Page 6 of 14

Ref#  Part Number Qty S/P/F  Description
1 UP06568 1 S/P Hand Guard Kit Includes item 2
2 UP03898 1 S  Screw-Thd. form. (#8-14 x .625)
3  UP04202 1 S  Pivot, L.H.
4 UP04201 1 S  Pivot, R.H.
5 UP04240 1 S  Screw, Hex Socket Hd. (8-32 x 5/8") Torque
Specs 25-35 In/Lbs; 2.8-3.9 Nm; Required
Loctite 242 Blue
6 UP04180 2 S  Guide Bar Bolt
UP06966 1 S/P  Guide Bar Adjusting Kit Includes items 7-11
7  UP04206 1 S/P  Plate, Guide Bar
8 UP04085 1 S/P  Plate, Guide Bar
9 UP04187 1 S  Screw, Guide Bar Adjusting
10 UP04186 1 S  Pin, Guide Bar Adjusting
11  UP04056 1 S  Ring, Retaining
12 UP04082 1 S  Screw, Thread Form., Plastite (6-19 x 1/2")
Torque Specs 8-18 In/Lbs; 0.9-2.0 Nm
13 UP04182 1 S  Thrust Washer
14  UP06727 1 S/P  Clutch & Hardware Torque Specs 130-180
In/Lbs; 14.7-20.3 Nm
15 UP06967 1 S  Sprocket, Drum (3/8 Pitch) Includes items
16-18
16  UP04175 1 S  Bearing, Needle
17  UP04179 1 S/P Washer, Cupped
18 UP04228 1 S/P  Ring, Retaining
19 UP06975 1 S/P  Drive Case Cover Includes items 20-21
20 UP04088 1 S  Stop, Chain
21 UP03900 1 S/P  Screw, Thread Form., Plastite (10-14 x 3/4")
Torque Specs 30-50 In/Lbs; 3.4-5.6 Nm
22  UP04058 2 S  Nut, Hex Torque Specs Hand Tight

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 7 of 14

PS33 Chain Saw UT-10819

Engine Housing - Fuel Tank - Oil Tank

\
g

_7./ mm g
o // % \
N //..i/.@ /AL .
s umw““mhw . \x\mm“w
R(CE X .\mz
3\ MMMM%M/HMM /mwmmw
.///m y \\\M nva ﬁ \i /y. hWJ \Aw\ :lw\w
ﬁ§%§§w;
w | u & o -
N _mm, \\““\ \\ mmww m‘m w mxw Rmm% Am m« e 3 ...A.ug./
||||||||| /y Vm \ll \ Wml — \ //
S %MHWW\ / \ m N N
/) m mm . hmm NMV, _2
o \ .\ . Lg \‘m w 71//.“3.
™ “ﬂ" e MWV / { N

)

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819
Engine Housing - Fuel Tank - Oil Tank

Page 8 of 14

Ref#  Part Number Qty S/P/F  Description
1 A09162 1 S  Cylinder Cover Kit Includes items 2-3
2 UP04212 1 S  Safety Decal
3 UP04219 3 S  Screw-Slotted Pan Hd. Torque Specs 15-25
In/Lbs; 1.7-2.8 Nm
4  UP04052 1 S Grommet
5 UP04213 1 S Rod, Choke
6 UP04033 1 S/P  Bulb, Air Purge
7 UP04230 1 S  Throttle Wire
8 UP04197 1 S/P  Switch, Rocker
9 UP04215 1 S  Grommet-Split
10 UP06751 1 S  Engine Housing Includes items 11-19
11  UP04205 2 S Element, Filter (Bronze)
12 UP04045 2 S  Duck Bill Valve
13 UP04185 1 S  Oil Outlet Grommet
14  UP04048 1 S/P Oil Intake Tube
15 UP04210 1 S/P Rubber Tubing (5 1/2")
16 UP04211 1 S  Rubber Tubing (8 1/2")
17 UP03871 1 S/P  Fuel Filter
18 DAO07590 1 S  Fuel Cap w/ Retainer
19 DAO07591 1 Oil Cap w/ Retainer
UP04054 1 Oil Filter (Not Shown)
UP04180 2 S  Guide Bar Bolt (Not Shown)
20 UP04221 3 S  Speed Nut ("U-Type")
21  UP04083 4 S  Screw, Cap-Socket Hd. (10-24 x 2") Torque
Specs 65-75 In/Lbs; 7.3-8.5 Nm; Required
Loctite 262 Red
22  UP04087 4 S  Washer
23  UP04208 1 S  Pre Filter
24 UP04227 1 S  Spring Clip (Choke Rod)
25 UP04225 1 S/P  Kickback-Decal
26  UP04054 1 Oil Filter

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 9 of 14

PS33 Chain Saw UT-10819
Engine Internal - Oil Pump

o
P
- O
T
—

A

iz s Y

7
7 \
/ //
o . \ _mw,ﬁ_u Mﬂ”@ \“\\
/ //
‘ / m
N mm_ M \\ o
@)/, O 7
5, \ 0 L \ %)
nm,-“-/v / N \\ s
=/ r /] —
&/ '/ T
/ \ / /
\ ﬁ,ww \ / \\ W
\ Kﬂk \ / / o
r !‘Mr m“, AM \ A Lm«nm AM| ..... o) ~ m
//J. --HWV; _\-Hwnu,, (Y «HW aae - P
:\;m .mmmmﬁmwumﬂ,v = mwm =
~ Rt t\ )
Py R W
/ \“ﬂu
o 0 e & uwm,, |
ao) *
7 ffwnnu j
A=



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819
Engine Internal - Oil Pump

Page 10 of 14

Ref#  Part Number Qty S/P/F  Description
1 UP06602 1 /P Oil Pump Kit Includes items 2-4A
2 UP04185 1 S  Grommet, Oil Outlet
3 UP04188 1 S Left Hand Worm
4  UP04048 1 S/P Tube, Oil Intake
4A  UP04054 1 Oil Filter
5 UP03696 1 /P Short Block, Complete (33cc) Includes items
6-16
UP03853 1 /P Short Block, Complete (38cc)
6 A08666 1 S  Cylinder Kit (33cc)
A08667 1 S/P  Cylinder Kit (38cc)
UP04183 1 S  Gasket, Muffler (Not Shown)
UP04184 1 S/IP  Gasket, Heat Dam (Not Shown)
UP04094 1 S  Gasket, Carburetor (Not Shown)
7 UP06971 1 S/P  Piston & Pin (33cc) Includes items 8-9
8 UP04177 1 S  Piston Ring
9 UP04051 2 S  Ring, Retaining
7  UP06972 1 S/P  Piston & Pin (38cc) Includes items 8-9
8 UP04190 1 S  Piston Ring
9 UPO04051 2 S Ring, Retaining
10 UP04083 4 S  Screw, Cap-Socket Hd. (10-24 x 2") Torque
Specs 65-75 In/Lbs; 7.3-8.5 Nm; Required
Loctite 262 Red
11 UP03898 2 S  Screw, Pan Hd., Plastite (8-16 x 5/8") Torque
Specs 15-20 In/Lbs; 1.7-2.3 Nm
12 UP03587 1 /P Crankshaft & Rod Assembly Includes items
13-16
13 UP04174 1 S/P  Bearing, Needle
14  UP04047 2 S  Shaft Seal
15 UP04176 2 S/P  Bearing & Rubber Case Includes item 16
16  UP04046 1 S  Rubber Case
17  UP04093 1 S  Spark Plug Torque Specs 120-180 In/Lbs;
13.6-20.3 Nm
18 UP03874 1 S Woodruff Key
19 UP04087 4 S  Washer
20 UP04172 1 S  Lower Crankcase

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

<t
—
©
—
—
(O]
(@)]
©
o
(~]
-
\
///
%
a M
A
xww %
e N /\ -
s e 7 w.\ J O
o V\\\\ QRU W ““ 5 \
e / mv\ @)
P N\\ \\\\RM(W ANMV Nw\
(@]
—
(e0]
(@)
N
[
-]
3
(0p]
£
&8
O3
vihe]
™M C
N ©
o T

P
\“&W“m“mw \ N \
e amxmx ! /A \
e ) \
/ mmmiw N\
(it Q/ \
f e ”f“mw ) ,,/mxl \ /
=Nty ]
JeEATE )
M&\\u m“m \“Ww\\ .WWY Mmmllw/ / .
memwwm@mmﬂ AW&W ) _— y
- WUL e N ‘
M\M\mwmmmmmmmwmﬁww/W\ o \ N
%m rmmyvmwmmwmm& \W \ (\ M
mmm HH“\ w // / //
s \,%, ~

mnH“\

W/

. ——

=2
W,
\

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819

Page 12 of 14

Handles
Ref#  Part Number Qty S/P/F  Description
1 UP04230 1 S  Throttle Wire
2 UP04229 1 S  Trigger, Throttle
3 UP04196 1 S  Throttle Lock Out
4 UP06736 1 S Handle Cover Kit Includes items 5-7
5 UP04243 1 S  Throttle Lock Pin
6 UP04226 1 S  Spring, Compression
7  UP04050 1 S Ring, Retainer
8 UP03900 3 S/IP  Screw, Thread Form., Plastite (10-14 x 3/4")
Torque Specs 30-40 In/Lbs; 3.4-4.5 Nm

9 UP06974 1 S/P  Front Handle Kit Includes item 10

10 UP03895 4 S  Screw, Plastite (10-14 x 5/8") Torque Specs

30-40 In/Lbs; 3.4-4.5 Nm

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 13 of 14

PS33 Chain Saw UT-10819

Starter - Ignition

) 3

.- ﬁ-nnnnnﬂnnnl.N IHV g 2
J nymm A\E
—
\V /-V-nuu“\
% % o
\mu\\ ,\.E/
AN » @
;@uﬂ Vmwmﬂmv o
\\X\”n“_ AM/M( e g e
s } o
@ Jr
(9] Amw\\nm\ \\ mmmJ
N N\wﬂ‘k\}/ >
// \\\. ,J
1))
\\«&knm N .\“““\\ , 0
_ e //Hmmnn\m \\\
o’ \&rw / @
P 7 ’rl , /! ,
L - @ .
J \MMW“HM”I
79 \mmm
AR &C D
\\ / IIM,.WH g \\ lllA " M
/ ‘mnm \\\\
p / ‘ \ / ,_M\\J
- ( 2
~ /uwu\ \\\A m
/ m; 2 GH}W
/ ~ ﬁu
/ N
/ P = \
o IHk ./v n\n .m ies) \ b
N nm,
xnmyum, a0
s )N

=

/ 1, ./ .
/ un St gEEF \
(for 25550 \Mv
/! // v\
\ /\
‘W \\ 6?/// ;
3 /
e, / Iw
NG \\ -

-

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PS33 Chain Saw UT-10819

Starter - Ignition

Page 14 of 14

Ref#  Part Number Qty S/P/F  Description
1 UP06749 1 S/P  Starter Kit Includes items 2-7
2 UP04092 1 S  Spring & Container
3  UP05460 1 S/P  Pulley, Starter
4  UP04237 1 S  Screw, Thread Form, Plastite (10-14 x 5/8")
Torque Specs 30-40 In/Lbs; 3.4-4.5 Nm
5 UP04089 1 S/P  Washer, Retaining
6 UP04216 1 S  Grip, Starter
7 UP03911 1 S Rope, Starter 46"
8 UP04192 1 S  Baffle, Fan Housing
9 UP04242 1 S/P  Rotor & Starter Pawl
10 A08676A 1 S Ignition Kit (33cc models); Includes item 11
UP05851 1 S  Ignition Kit
11  UP04086 2 S/P  Screw, Thread Form (8-32 x 5/8") Torque
Specs 30-40 In/Lbs; 3.4-4.5 Nm; Required
Loctite 242 Blue
12 UP04093 1 S  Spark Plug Torque Specs 120-180 In/Lbs;
13.6-20.3 Nm
13 UP04222 1 S Ignition Switch Harness
14  UP04215 1 S  Grommet, Wire Harness (Split)
15 UP04241 1 S/P  Washer, Flat
16 UP04081 1 S Nut, Jam Torque Specs 100-150 In/Lbs;
11.3-16.9 Nm
17 UP04236 2 S  Screw, Truss Hd., Plastite (10-14 x 7/8")
Torque Specs 30-40 In/Lbs; 3.4-4.5 Nm
18 UP04237 2 S  Screw, Truss Hd., Plastite (10-14 x 5/8")

Torque Specs 30-40 In/Lbs; 3.4-4.5 Nm

WWW.mymowerparts.com



